



Asbestos in Materials Individual Results : Round 075 : 075 AIMS R75

For Laboratory Number : 1848 CLG Chemisches Labor Dr. Graser KG
 Report Issued 24/02/2022 11:25:44
 Report No. 075/393/14349/ 23755
 Your Performance Score Performance Score Is The Cumulative Of The Last 3 Valid Rounds
 Your Performance Classification Unclassified – Reserved for laboratories that have not yet completed 3 Rounds
 Your Score This Round 0

Sample	Your Result	Assigned Result	Sample Score
1	Chrysotile	Chrysotile	0
2	Crocidolite , Amosite, Chrysotile	Crocidolite , Amosite, Chrysotile	0
3	No Asbestos	No Asbestos	0
4	Amosite	Amosite	0

This report is confidential to your laboratory and can only be accessed by using your unique username and password. Once printed, the proficiency testing provider can not be held responsible for its confidentiality.

HSE
Melanie Clunas
 AIMS Scheme Co-Ordinator
 Fibres Team
 Final Report

HSE, Science & Research Centre
 Harpur Hill, Buxton, Derbyshire, SK17 9JN - UK

FTPT F0903 **ISSUE 4** Page 1 of 1